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ITEM PART NO. DESCRIPTION

41. HA24312 ROD CHAIN

42.	 HA24313	 BRACKET	CHANNEL

43. 47630 SCREW SELF THREADING

44. 25428 PLATE ENGINE MOUNTING

45. 2197020115E1* ENGINE, 12.5 HP

46. HA24457 PULLEY

47.	 HA3073	 KEY	1/4"	SQ.	X	1"

48.	 HA115321	 SCREW	5/16-18	X	5/16	SOC.	SET

50.	 43555	 WASHER	7/16"	LOCK

51.	 HA181668	 BOLT	7/16-20	X	1-1/4	HEX	HEAD

52.	 25051	 COVER,	GAS	TANK

53. 25265 COVER, FRONT DRIVE

55.	 43182	 BOLT	5/16-18	X	3/4	HEX	HEAD

56.	 47810	 NUT	5/16-18	HEX	LOCK	(NYLOCK)

57. 25264 COVER, REAR DRIVE

58.	 HA23732	 TANK	GASOLINE

59.	 HA24317	 PLATE	FUEL	TANK

60.	 HA163318	 SCREW	1/4-14	X	7/8	TAPPING	PAN	HEAD

61.	 HA23733	 CAP	GASOLINE	TANK

62.	 48837	 HOSE	FUEL	TANK	LONG

63.	 HA24455	 HOSE	FUEL	TANK	SHORT

64. HA23792 CLAMP FUEL LINE

65. HA23791 FILTER FUEL LINE

66. 48095 PIPE

67. 48096 CAP

68.	 HA24310	 BRACKET	ROLLER

69. HA12138 ROLLER MOWER

70. HA12315 DECAL DANGER (HAND)

71. HA12314 DECAL DANGER

72. HA24365 DECAL OPERATION/CAUTION

73. HA24366 DECAL HEIGHT ADJUSTMENT

74.	 HA126145	 BOLT	1/2-13	X	7"	HEX	HEAD

75.	 43982	 PIN,	CLEVIS	1/4"	X	5/8"

76. HA22981 BELT GUIDE

77. HA24298 SPRING RETURN

78. 49156 ROD, CABLE GUIDE

79	 43013	 NUT	1/4-20	HEX

80. 44488 WHEEL BEARING

81. 25293 WIRE GUARD PLATE

*	 	Order	 engine	 repair	 parts	 from	 your	 nearest	Briggs	&	Stratton	

dealer.

ITEM PART NO. DESCRIPTION

1.	 HA24255	 MOWER	DECK

2. HA24378 GUARD WHEEL

3.	 HA23193	 SCREW	3/8-16	X	1-1/4	THD.	FORMING

4.	 HA24292	 BRACKET	BELT	GUIDE

5. HA24293 ROD BELT GUIDE

6. HA3090 PIN HAIR COTTER

7. HA24294 V-BELT (B SEC. 60" O.C.)

8. HA24295 CHANNEL CLUTCH LEVER

9.	 45100	 BOLT	1/2-13	X	4"	HEX	HEAD

10. HA120396 WASHER 1/2 FLAT

11.	 43262	 NUT	1/2-13	HEX	LOCK

12. HA14232 WASHER FLAT

13.	 HA24296	 ROD	CLUTCH	LINK

14.	 44101	 PIN,	COTTER	3/32"	X	3/4"

15. 43081 WASHER FLAT 5/16" STD. WRT.

16. HA24297 SPRING CLUTCH

17. HA24617 CLUTCH CABLE ASSY (Model 45-03071)

 49165 CLUTCH CABLE ASSY (Model 45-0361)

18. 25292 STRAP, CLUTCH ADJUSTING

19.	 43661	 BOLT,	1/4-20	X	1"	HEX	HEAD

20.	 47189	 NUT	1/4-20	HEX	LOCK	(NYLOCK)

21.	 25262	 BRACKET	INTERLOCK	MOUNTING

22.	 HA23199	 SWITCH	INTERLOCK

23. 64904 MODULE ASSY WITH WIRES

24.	 712-0121	 NUT	#10-24	HEX

25.	 47078	 SCREW	#10-24	X	3/4"

26. 48840 SCREW 1/4-20 WASHER HEAD

27. 48298 CLIP, CORD

28.	 HA24300	 WHEEL	MOUNTING	BRACKET	L.H.

29.	 HA24301	 WHEEL	MOUNTING	BRACKET	R.H.

30. HA4143 WASHER FLAT

31.	 HA137258	 PIN	COTTER	3/16"	X	1-3/4"

32. 42159 TIRE

33. HA23229 CAP HUB

34. HA24309 STRAP ADJUSTING

35. HA6979 WASHER FLAT

36.	 43020	 BOLT	1/2-13	X	1-1/2	HEX	HEAD

37.	 43019	 NUT	1/2-13	HEX	JAM

38. HA23220 PIN LOCATING

39.	 47134	 PIN	HAIR	COTTER	.08"	X	1.58"

40. HA24311 CHAIN DEFLECTOR
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42" ROUGH CUT TRAILMOWER - MODEL 45-03612
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ITEM PART NO. DESCRIPTION

1.	 64906	 IDLER	MOUNTING	BRACKET

2. 64899 IDLER ARM

3. 24472 BUSHING

4. 43070 WASHER FLAT

5.	 43003	 WASHER	3/8"	LOCK

6.	 43062	 BOLT	3/8-16	X	1-1/2"	HEX	HEAD

7. 49148 SPACER

8. HA21341 IDLER PULLEY (FLAT)

9.	 43432	 BOLT	3/8-16	X	2-1/2"	HEX	HEAD

10.	 43082	 NUT	3/8-16	HEX	LOCK

11. HA22981 GUIDE BELT

12.	 HA22224	 SCREW	3/8-16	X	3/4	SELF	TAPPING

13.	 43087	 BOLT	3/8-16	X	1-1/4"	HEX	HEAD

14. HA15200 WASHER FLAT

15.	 HA21362	 NUT	3/8-16	NYLOCK

16. HA24367 GREASE FITTING

17. HA24278 HUB (WITH STUDS)

18. HA24280 BEARING

19. 64913 HUB BLADE

20. 49149 SHAFT SPINDLE

21. HA24282 SEAL O-RING

22.	 HA3073	 KEY	1/4"	SQ	X	1"

23.	 HA456151	 WASHER	13/16	X	1-1/2	X	.134	FLAT

24.	 HA427639	 NUT	3/4-16	SLOTTED	HEX

25.	 43010		 PIN	1/8"	X	1"	COTTER

26. HA24624 DISC BLADE MOUNTING

27. HA24288 BLADE

28. HA24625 WASHER - FLAT

29.	 HA24592	 BOLT	-	7/8-9	X	2-1/4"	HEX	BOLT

30.	 HA137258	 PIN	3/16	X	1-3/4	COTTER

31.	 HA24593	 NUT	7/8-9	SLOTTED	HEX	

32.	 43353	 WASHER	1/2	MED.	LOCK

33.	 HA120371	 NUT	1/2-20	HEX

34. 65102 PULLEY, SPINDLE

35.	 64902	 BRAKE

36. 49155 TRUNNION

37.	 49160	 BRAKE	ROD

38. HA20186 SPRING

39. 49624 SPACER, BEARING

40	 49674	 NUT,	3/4-16	NYLOCK

41.	 49681	 BOLT,	HEX	3/8-16	X	1"	HEX	HEAD	(SCOTCH	GRIP)

42.	 43015	 NUT,	HEX	3/8-16
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ITEM PART NO. DESCRIPTION

1. 25273 TUBE DRAWBAR (MODEL 45-0361)

 HA24321 TUBE DRAWBAR (MODEL 45-03071)

2. HA24441 STRAP HITCH

3.	 HA20186	 SPRING	EXTENSION

4.	 44180	 BOLT	5/16-18	X	2"	HEX	HEAD

5.	 47810	 NUT	5/16-18	HEX	LOCK

6. 64909 HITCH ASSEMBLY

8.	 43509	 BOLT	3/8-16	X	2-3/4	HEX	HEAD

9. 43070 WASHER 3/8 FLAT

10.	 43082	 NUT	3/8-16	HEX	LOCK

11. HA23636 PIN CLEVIS

12.	 47134	 PIN	HAIR	COTTER	.08	X	1.58

13. 49157 LEVER CLUTCH

14.	 43062	 BOLT	3/8-16	X	1-1/2	HEX	HEAD

15. HA19445 SPRING COMPRESSION

16.	 43982	 PIN,	CLEVIS	1/4	X	5/8

ITEM PART NO. DESCRIPTION

17.	 HA3090	 PIN,	HAIR	COTTER	.08	X	1-1/8

18. HA23262 DECAL ENGINE SHUT-OFF

19. HA23265 DECAL CLUTCH LEVER

20.	 64910	 BRACKET	DRAWBAR	ADJUSTMENT

21. HA24326 DRAWBAR SWIVEL

22. HA5074 FITTING GREASE

23. HA15200 WASHER

24.	 43003	 WASHER	3/8	LOCK

25.	 43087	 BOLT	3/8-16	X	1-1/4	HEX	HEAD

26. HA24330 PIN CLEVIS

27. HA3341 PIN HAIR COTTER, 5/32"

28. HA22759 SWITCH ON/OFF

29. HA23761 CLIP HOSE 3/8"

30.	 HA9411666	 SCREW	#10-16	X	1/2	SELF	TAPPING

31. 49164 WIRE HARNESS (MODEL 45-0361)

 HA24353 WIRE HARNESS (MODEL 45-03071)
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